http://www.pa |I(§ PA=2SUN

2009 [
SEE
PARTSCATALOGUE

BM

M B REEN N HLEE B R 2 A
SUZHOU PARSUN POWER MACHINE CO.,LTD



EN
CONTENTS

T - - - - - - - - - - - - - - - - — = — — — — — 1~2
BRACKET __ — 1~2

BRAKE — — — — — — — — — — — — — — — — — — — — — — —3~4
STEERING — — — — 3~4

AEEEFRK — — — — — — — — — — — — — — — — — — — — — —5~6
UPPER CASING — — _— _ _ _ _ _ _ 56
g — - — (- = = = - - - - - - - — - - — = — — — - 7~8
BOTTOM COWLING — — — — — 7~3
BHAKE — — — — — — — — — — — — — — — — — — — — — — —9~10
CONTROL SYSTEM — _— — — _— _ 9~10
ATHRERAKRHEZE — — — — — — — — — — — — — — — — — — — 11~13
LOWER CASING & DRIVE ~ _— _— . _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ —11~13
By — - — - — - — — — — — — — — — — — — — — — — — — 14 ~15
ELECTRICAL — — _— _— _ _ _ _ _ _ _ _ _ . . _ _ _ _ _ 14 ~15
A= — - = - - - - - - - - — — — — — — — — — — — 16
INTAKE - — 16
Ay - — - - - - — - — - - — — — — — — — — — — — — — 17
CYLINDER MEAD — _— _ _ _ 17
WAEEE - — — — — — — — — — — — — — — — — — — — — — — 18
CRANKSHAFT & PISTON — _— _— _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ — 13
W — — — - - - - — - - - - - - - - - — - — — — — —19~20
CRANKCASE - - - . . _ . __ __ __ __ . - —19~20
]l-— - — = = - - — — — — — — — — — — — — — — — — - 21
VALVE — . 0
MR - - - - — - — - - - - — - — — — — — — — — — — — 22
CAMSHAFT . _ _ —
ML — — — - — - — - — — - — - — — — — — — — — — — 23
FUEL SYSTEM — — — _— _ _ _ _ _ _ _ _ _ o o _ _ 23
A — — - - - — — — - — — — - — — — — — — — — — — — 24~125
STARTER — — — — — — — — — — — — — — — — — — — — — — — — 24~ 25
WEAF — — — — — — — — — — — — — — — — — — — — — — — 26~27
TOP COWLING ASSY — _— _— _ _ _ _ _ _ _ _ _ _ _ o . _ _ —26~27
Mt — — — — — — — - - - = - - = - - - - — — — — — — 28
FUEL TANK — — — _— _ _ _ _ _ _ _ —9g
AmLERBESA) - — — — — — — — — — — — — — — — — — — — - I~1
CYLINDER HEAD ASSY (REPATE KIT) — — — — — — — — — — — — — — _— _ -
BHMEERBEY) — — — — — — — — — — — — — — — — — — — — I ~ v
ENGINE ASSY (REPARE KIT) — — — — — — — — — — — . — . — . . _ 1 ~ v
MEIWEF) - — — — — — — — — — — — — — — — — — — — — — V ~ VI

APPENDIX 1 (REPATE KIT) - — — — — — — — — — — — — — — — — — — vV ~ V]

MF2EEHE) — — — — — — — — — — — — — — — — — — — — — — VI~ VI
APPENDIX 2 (REPARE KIT) — — — — — — — — — — VI~ VII



Fo (P8, F9.8) MM | pack 107 28
FHpLt | #E
PARTS NAME: | BRACKET

SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
I EEHR R B4R D) %3 Lit

I |GB/7889. 18 TR B St A 2 EE M8 |NUT g )

7 |P8-00000100 HRE S ABSORBER (FRONT) 1

3 |6B/TST83-M6X20 ARk MeX20 BOLT M6x20 4

4 [6B/T97.1-6 T4E 6 WASHER 6 1

5 [F8-02000100 R &AL ABSORBER ASSY 2




Fo (P8, F9.8) KA | pace 2 o7 28

AL | A%

PARTS NAME: | BRACKET

PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
545 EEAH () ARG % 4
F§-01000003 JUKB MeX6S DICEPHALOUS BOLT M8X65 )
F8-01020000 BIARA%E STRER BRACKET ASSY 1
F8-01010200 AR THRUST ROD ASSY 1
F4=01050002 UHEg CONICAL SPRING 1
T6-01010400 RERE (£) 4 BRACKET ASSY (LEFT) |
F4-01000002 TAE =R PLATE, THO HOLE 1
(B/T889. 18 EAESA R AR 18 NUT M8 1
(B/T6170-M6 sk Mo NUT M6 3
Fd=01010004 BRERER CLAMP HANDLE, STERN 2
Fd-01010005 RREEERGT RIVET, CLANP HANDLE )
Fd~01010002 R E E A CLAMP SCREW 2
F4-01010003 i RH & CLANP PAD )
F4=01000003 RAELE WASHER, NYLON 2
F8-01010101 TR R ROTARY BRACKET 1
F8-01000001 RERAE WASHER, ROTARY BRACKET )
F8-01000002 REXRAE BUSHING, ROTARY BRACKET 2
F§-01000100 RS LOCKING BLOCK ASSY |
F8~01010102 HEHE SPRING, LOCKING 1
(B/T5783-8X30 e M8K30 BOLT M8X30 1
T6-01010300 RERE (A7) 4 BRACKET ASSY (RIGHT) 1
(B/T5782-8X140 A N8X140 BOLT M8X140 1
GB/T5782-M6X130 gk MeX130 BOLT M6X130 |
F8~01010001 i TUBE, BOLT 1
1B/T7940. 1-H6 EHREH AT M6 OILER M6 1
TASO F404 35-002  |OALE $22. 4x@3. 0-RING 2. 4X93. 5 1
F8~01010108 [EFCI L SHART, ROTARY BRACKET 2
(B/T896-5 FrofE 5 CIRCLIP 5 4
F8-00000002 WE S ABSORBER )
T15-02010100 HANE B TIGHTWIRE B 1
(B/T5782-M6X75 A N6XTS BOLT M6X75 )
F8-00000001 BEHINF SHELL, ABSORBER )
F§-01010106 RN OUTER FRAME, ROTARY BRACKET | 1
F§-01010112 SEEAE X TIE-IN, CONNCTING ROD 1
F8-01010110 W& CONNCTING ROD, INNER FRAME | 1
F§-01010111 WA E X TIE-IN, CONNCTING ROD |
F8-01010107 RETERE INNER FRAME, ROTARY BRACKET | 1
F8-01010109 WREE SPRING, VREST |
F8-01010104 THEUE SPRING, SUPPORT 1
F8-01010103 TEEREAE BUSHING )
F8-01010105 TEERH PRESS PLATE 1
(B/T5783-M6Y12 R MeX1)2 BOLT M6X12 )
F8~01010300 AR TR A SUPPORT ASSY 1
F4-01030103 iz HANDLE COVER |




F6 (F8, F9.8) E4x

i

PAGE 3 OF 28

AL

PARTS NAME:

STEERING




F6 (78, F9.8) RA=Ft PAGE 4 OF 28
FHMLH |BRES
PARTS NAME:  [STEERING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE | 2Hge RHEAR(EX) ARG % 4
1 |F8-01030100 TR A THROTTLE CABLE ASSY 2
2 |GB/1889. -8 TR St f i R EEEMS (LOCKNCT 8 |
3 [ T15-01000005 FREAER PLATE , EANDLE ORIENTATION | 1
& | 11501000004 Fdz () BUSH , HANDLE (LOW) |
S| F-01090003 BRFMEEEES FRICTION |
6 | T15-01020003 AEF XA ENGINE STOP SWITCH ASSY |
7 | 11501000003 HERELE WASHER , NYLON |
8§ | F8-01030200 FAITRAHE LEVER , THROTTLE ASSY 1
9 [T15-01000002 WA AR VASHER | WAVE 1
10 | 11501000001 FRE R BUSH , ANDLE (HIGH) |
11 | F4-01090401 SEELTA% STOPER , HANG ROPE ASSY 1
17 [F4-08000104 4 MARK. 4 |
13 |CB/T914g1. 6X12 Fagol6x1 PIN , COTTER |
14 | T15-01020200 ey G f14ND BUTTON ASSY |
15 | F4-08000105 TRl MARK 5 |
16 | T15-01020001 B bR HANDLE, STRERING 1
17 | 6B/T848-10 NEE1L0 SMALL WASHER 10 1
18 |GB/T827-245 s RS RIVET , SCUTCHEON |
19 [F4-01090301 BRFRERE GRIP , STEERING HANDLE |
20| F4-01090302 B FwikE RUBBER , HANDLE |
2 | 6B/T820-M5%24 + RS AT x 24 SCREW M5K24 |
22 | F4-01090300 ERFREREAL STRERING HANDLE ASSY |
23 [ F4-01090303 s INDICATOR, ACCELEROGRAPH 1
24 [F4-01090007 KGR E SPRING , COMPRESSION 1
25 | F4-01090006 RS BUSH |
2% | T15-01020002 FAITE M STAY 1
27 | 6B/T818-USK12 2 p A AN SCREW MSY12 2
28 | GB/T899-N8X25 TUKSEHME x 15 BOLT, DOUBLE HEAD N8X25 |




F6(F8,F9.8) ZHEFMH

PAGE 5 OF 28

FHLH | KERERR

PARTS NAME:  [UPPER CASING




Fo (P8, F9.8) FME | pack 6 OF 28
FRHLR:  (KLEEEAK
PARTS NAME:  |UPPER CASING
. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e 4G (R FHAR (EX) ik s FSid

1 [F8-02000001 KEEEEK UPPER CASING 1
2 |F13-07010004 Wk 1/8 TAM 1/8" 3
3 |F8-02000004 5 LR T HY GASKET, EXHAUST OUTER COVER | 1
4 |F8-02000005 A EM EXHAUST OUTER COVER 1
5 (B/T5783-M6X20 AR M6 x 20 HEXAGON BOLL M6X20 6
6 [F8-02000010 #AERTE JACKET , EXHAUST OVER COVER | 1
7 |F8-00000006 KEEEER MANTLE, UPPER CASING |
8 [F8-02010001 AN EXTENSION 1 L
9 |B/T818-M5K10 TR LR W5x10 BOLT MSXL0 3
10 [F8-02000009 KEERE ALATE, VATER PIPE 1
11 [F8-02000008 KETEHE SEAL, VATER PIPE 1
12 [F8-02000006 (L) *E (L) WATER PIPE (L) 1 L

F8-02000006 (5) X% ) WATER PIPE () 1 S
13 |F8-02000007 KELEHE UPPER SEAL, VATER PIPE 1
14 |6B/T97. 16 T4H 6 WASHER 6 14
15 |F8-02000002 TR 5h 40 312, 1X28X5 0IL SEAL, DRIVE SHAFT |
16 [F8-02000003 i 7 AR CLAPBOARD, 0IL SIMP 1
17 |GB/T818- M6 x 30 AL EAT Mo x 30 SCREW, PAN HEAD M6X30 2
18 |6B/T93-6 BUARE 6 SPRING WASHER 6 2
19 [6B/T6170-M6 AR N6 NUT, HEXAGON Mo b
20 |F8-00000005 20 AL PIN, DOVEL 2 L
21 |P8=02000011 JES v BOLT 2 L
20 |F8-02000012 e A BOLT ) L
23 |GB/T818-H6X16 TFHEE R ATMOXL6 SCREN M6X16 2
2 [F15-04000003 Aol 4 GASKET 1
25 [F15-04000002 oL v BOLT, 0L DRAIN 1
26 |0B/193-5 BHARE S SPRING WASHER § 2
2T |GB/T818- M6 x§ T LA M xS SCREW, PAN HEAD M6XS8 |




F6 (P8, F9.8) KA | PAGE 7 0F 28
FHMAR: | KB
PARTS NAME: | BOTTOM CONLING




F6 (P8, F9.8) A | PAGE 8 OF 28
zansh | ke
PARTS NAME: | BOTTOM COWLING
PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
! R4S EEAH () AR s it
1 |F8-03000001 K& BOTTOM CONLING 1
) |P8-03000004 ARl kB RUBBER PLUG B )
3 [F25-03000003 Rk CIRCULAR PLUG 1
£ [F8-03000002 Bmg 910%05K180 FUEL PIPE 1
5 |F13-01000015 SRS JACKET, CABLE 1
6 |F4-05000200 W E kA FUEL CONNECTOR ASSY 1
7 |F13-07130303 VB INDICATOR LIGHT ASSY |
§  [F8-03000003 APk kA RUBBER PLUG A 1
9 |F8-03000202 BRI TEA HANDLE, AR CHOKE |
10 |F8-03000007 BRI R0 E BUSH, AIR CHOKE 1
1 |F8-03000008 BRI RUBBER PLATE, AIR CHOKE |
12 [F8-03000201 NN 12 STEEL WIRE, AIR CHOKE 1
13 [F8-03000014 KENER COVER BOARD, BOTTOM COWLING | 1
14 [6B/197. 1-6 THE 6 WASHER 6 7
15 |6B/T5783-M6X16 AR NoX16 BOLT, HEXAGON M6X16 1
16 |GB/T5783-M6X20 A MeX20 BOLT, HEXAGON M6X20 1
17 [F8-03010008 HpBAEERR PLATE, TIGHTWIRE 1
18 [GB/T5783-M6X12 AR V6K BOLT, HEXAGON M6X12 1
19 [B/T5783-M6X25 AR NX25 BOLT, HEXAGON M6X25 4
20 [cB/T6170-46 RS N6 NUT 6 1
0 |B/193-6 BULE 6 SPRING-WASHER 6 1
22 [F15-03030000 TEHZHAH LOCKING ASSY, TOP COVLING |
23 |F15-03000023 HHLE WASHER, VAVE 1
4 [115-03000012 TEHEZME R ED BUSHING B 1
25 [F8-03000012 A NIPPLE 1
2% [115-03000008 TEMEERE it EA BUSHING A 1
27 [F8-03020000 MEHEFH LOCKING HANDLE, TOP COWLING | 1
28 [oB/T5783-46X25 AR N6X25 BOLT, HEXAGON M6X25 1
29 [F4-04000030 % £ %B SPRING, FUEL PIPE "B" y




F6(F8,F9.8) ZHEFM

PAGE 9 OF 28

¢ Sl s

&R AL

PARTS NAME:

CONTROL SYSTEM




F6(F8,F9.8) ZEFM

PAGE 10 OF 28

ZHEL:
PARTS NAME: | CONTROL SYSTEM
PART NO. DESCRIPTION DESCRIPTION i REMARKS
! Zh45 EEAH () AR 3 it
1 |F8-03010100 T FRA ¢ HANDLE, GEAR SHIFT
2 |F8-03010001 T E WASHER, HANDLE
3 [6B/T5783-46X12 X AERI6N1) BOLT, HEXAGON M6X12
£ [F8=03010006 BArEE R ER PLATE, SHIFTLEVER STOPPER
S |P8-03010005 (S 4 STOPPER, SHIFT LEVER
6 |F8-03000010 TREEF SHIFT ROD
7 |F8-03000013 i/t e COLUNNED NUT
8 [6B/T97.1-6 T4 WASHER 6
9 [F8-03010002 THFf4E WASHER
10 |GB/T818-H4X14 LA L ATAN 4 SCREW M4X14
11 [F8-03010007 BAREN PLATE
12 [cB/197. 14 THE4 WASHER 4
13 [F8-03010003 LELEITR BLOCK, SHIFT ROD
14 [F15-00000012 *% 918 SPRING ¢ 1.8
15 [F8-05000020 TR B ER PLATE, ACCELEROGRAPH ENFOPCE
16 |F8-05000018 I EAE BUSH, ACCELEROGRAPH ENFOPCE
17 [F8-05000019 wIRT B EER MAIN PULLEY
18 [GB/TS783-M6X30 ~FEAN6X30 BOLT, HEXAGON M6X30
19 |F8-05000010 itlEak b LINK, ACCELEROGRAPH CONTROL
20 [F8-03000003 UESS X SPRING @ 1.2
1 |B/T96-6 K&HES WASHER 6
20 [F8-03000011 B8 B LOCK BLOCK, REVERSE GEAR
23 |6B/T8236x10 TN AT Nox10 BOLT M6x10




Fo (P8, F9.8) FM-Eft | PAGE 11 OF 28

RWELR: (ATEEAMTHES

PARTS NAME: | LOVER CASING & DRIVE




Fo (P8, F9.8) FME | pack 12 0F 28
TG | ATEE#EHEY
PARTS NAME: | LOVER CASING & DRIVE
. PART NO. DESCRIPTION DESCRIPTION i REMARKS
REH 5445 EAR () AR 1 &
1 [F8-04000001 KTEEEK LOVER CASING
2 |F-03000024 W E GASKET
3 |F4-03000023 RN s PLUC, 0IL HOSE
& |F8-04000017 #Ak o WATER INLET
S |oB/T823-14X25 TERMELEET K25 SCREW M4X25
6 |GB/T889. 1-M4 Y.Ly sl NUT, HEXAGON M4
7 [6B/T5783-46X25 AR M6X2S BOLT, HEXAGON M6X25
§  [cB/T97.1-6 T4 WASHER 6
9 |F8-04000018 KT MR ANODE
10 |CB/T5783-M6X35 AAER N6K3S BOLT, HEXAGON MoX35
11 P2 6-03000009 0% HE 0-RING
12 [cB/T276-6004 B R BEA0004 BEARING 6004
13 [F8-04040002 ATREWRE 0-RING
14 [F8-04000014 ElEb e GEAR, REVERSE
15 [F8-04040001 KT E4E COVER, LOVER CASING
16 |F8-04000012 ELEv 3T WASHER
17 [cB/16170-45 I A NUT, HEXAGON NS
18 |F8-04000004-1 Wapd AR E 0. 10m SHIM 0. 10mm
F8-04000004-2 R g A 0. 15m SHIN 0. 15mm
F8-04000004-3 RARARE 0. 20m SHIM 0. 20mm
19 |F8-04040004 ¥ 3 B H15108K10 0IL SEAL
20 [F8-04040000 KTEBFREL ¢ COVER ASSY, LOVER CASING
2 |F8-04000016 KEEHL GASKET, WATER SEAL
20 |F8-04000015 Kt WATER SEAL
23 |F8-04020001 (L) Rap et (L) DRIVE SHAFT ASSY (L) L
F8-04020001 (5) Basait () DRIVE SHAFT ASSY (S) S
24 |F8-04000007 SR OUTER PLATE
25 |P8-04000006 AR T B 4E GASKET, OUTER PLATE
26 [F8-04000011 0 B4R PLATE, 0-RING
27 |F8-04000101 KRB 12 102418 0IL SEAL
28 |F8-04000005 KREE S GASKET, WATER PUMP SEAT
29 |F8-04000008 VL g GASKET, OUTER PLATE
30 [F8-04000200 KRR INPELLER
3 |F8-04000010 KERFE INNER SHELL, VATER PUMP
3 |F8-04000009 KEEA WATER PUMP
33 |F8-04000301 g SHART, PROPELLER
34 [F8-04000302 EoRuE SPRING, CLUTCH
35 |F8-04000303 BAEY PIN, CLUTCH
36 |F8-04000102 KEE WATER PUMP SEAT
37 |F8-04000303 \WELE CLUTCH, DOG
¥ [oB/1879.1-3. 5008 |EAEAEEMEAE 3. SX28[PIN 3.5K28
39 |F8-04010000 ERER A GEAR, FORWARD
40 |6B/T276-6204 s A 6204 BEARING 6204




F6(F8,F9.8) ZEFM

PAGE 13 OF 28

FIMELA | ATEE#EHEY
PARTS NAME: | LOVER CASING & DRIVE
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L EAR () AR % &
41 [F8-04000012-1 EREREEE 0. 10m SHIN 0. 10mm
F8-04000012-) FRERARE 0. 15m SHIN 0. 15m
42 |F8-04000003 NEB PINION 1
43 [F8-04030000(L) T OB A () CAM ASSY, SHIFT ROD(L) 1 L
F8~04030000(S) EHM B EAE ) CAM ASSY, SHIFT ROD(S) 1 S
44 |P8-04000021 w5 PIN, DOVER 1
45 [cB/TS783-M6X50 AR M6XS0 BOLT, HEXAGON M6X50 4
46 [F8-04000000 KTEEEEER 1) LOVER CASING ASSY (L) 1 L
F8-04000000 KTEEERER () LOVER CASING ASSY (S) | S
47 [cB/T818-I5K6 T AT MSXG SCREW M5X6 1
48 |6B/T5783-M6X25 iy % (VR BOLT, HEXAGON M6X25 1
49 |F8-04000019 Bt st CUSHION, PROPELLER 1
50 [F8-04000020 Sk b WASHER, PROPELLER SHART 1
51 |F8-04050000 Brgae PROPELLER ASSY 1
52 |6B/T96-10 A2E 10 WASHER 10 |
53 |F15-06000016 FErAEE NUT, HEXAGON 1
4 [6B/T91-402. 5%20 Fos¢2.5x20 PIN, COTTER 1
55 |NSK FI-1516 AR BEARING 1
56 [6B/1861.1-6 4 Z 4 6 LOCK VASHER 6 1
57 [F8-04040003 YA BEARING |
5§ [F8-04000013 PN SEAL 1




PAGE 14 OF 28

! —

== S

[ —

LN =

()

—| ] =

oo | gl m
=2
=t

oo 2| &3

| v =

~— -

— | =

=4

| == e

— | Sl

N =]

\ —

b | &=

21




F6(F8,F9.8) ZEFM

PAGE 15 OF 28

RAEET | A5

PARTS NAVE: | BLECTRICAL
. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
I EEAH () AR % 4
L |F8-05000024 g NUT, FLYWHEEL 1
1 T15-04000011 T AE WASHER, FLYWHEBL NUT 1
3 [r8-05000600 Taak FLYWHEEL ASSY 1
4 |F8-05000500 BEAAHL HIGH PRESSURE ASSY |
5 [oB/15783-M6x25 AR N6x2S BOLT M6x25 )
6 |6B/T97.1-6 T4E 6 WASHER 6 5
T [6B/T3787-M6x30 AN 2R Mox30 BOLT M6x30 2
8 [F8-05000300 wE & RAE 001L 1
9 [cB/T818-45x10 TFHEE LA Mx10 BOLT M5x10 )
10 [c8/197.1-5 T4E S WASHER )
11 |F8-05000200 LN (01L, PULSER 1
12 [F8=05000021 Ak WASHER 4
13 [F8=05000007 AXESHEEA ABSORBER (4),C.D. I )
14 {F8-05000005 FOKBERE e PLATE, (.D. 1 I
15 |P8-05000011 KBS HR EB ABSORBER (B), C.D. I )
16 |F8-05000006 # TUBE )
17 [cB/T5783-M6x16 g Nexl6 BOLT Mox16 4
18 |P8-035000400 KB (.D.T UNIT ASSY 1
19 |6B/T5783-M6x12 AR Nex1) BOLT Mgx12 1
200 [F15-07010100 Mk ERE OIL PRESSURE SENSOR 1
2 |F13-07010101 5¥E JACKET, INSULATION 1
22 |F13-07000003 HAE OLTx000. 5 RIPPLE TUBE 1




F6(F8,F9.8) ZHEFM

PAGE 16 OF 28

oAt | #4544

PARTS NAME: | INTAKE

. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
L A0 ARG %5 bi
1 |F8-05060000 FAHFEAY SILENCER ASSY, INTAKE 1
2 GB/TS5782-M6X100 o F R ARN6X100 HEXAGON BOLT M6X100 2
3 [oB/197.1-6 T4E 6 WASHER 6 §
& [oB/T3a52. 1535, 501,80 35,5418 0-RING 35.51.8 1
5 [F8=050000023 H4% 910x95x243 HOSE @10x85x245 |
6 |F13-07000016W T CONTACT 1
7 |P8-05040000 4:E 3y CARBURETOR 1
g [F15-07000017 1o i 2 444 GASKET, CARBURETOR )
9 [F15-07000018 Ay 2 4 4 4 INSULATOR, CARBURETOR 1
10 |CB/T5782-M6X45 7 f R ARN6X4S HEXAGON BOLT MoX4S 6
11 |F8-05080000 HANE 41 INTAKE MANTFOLD ASSY |
12 |F8-05000700 S GAS NIPPLE ASSY 1
13 [F8-05000008 #AU0E INTAKE MANTFOLD 1
14 |6B/T879. 2-3x10 BME 10 PIN 3x10 )
15 [F8-05000009 WA B GASKET, MANTFOLD 1




F6(F8,F9.8) ZEFM

PAGE 17 OF 28

FOELT | Alk
PARTS NAME: | CYLINDER HEAD

PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SB5E |EigE AR ARG §F &
1 |F8-05030100 Al kak CYLINDER HEAD ASSY 1
2 [B8-05000100 Rurddlt CYLINDER HEAD GASKET |
3 |FL5-00000006 T4 6x1) KNOCK 6x12 )
4 |F8-05000022 FEER Mox2S BOLT M6x25 3
5 |P4-04000039 NATGER MBxS0 BOLT M8x50 6
6 |F8-05000001 kg CYLINDER HEAD COVER 1
7 |F8-05000002 EAEEHE CYLINDER HEAD COVER GASKET | 1
§ | GB/T57836x25 ST BOLT M6x25 4
9 |F15-07050004 g FILLER CAP,ENGINE 0IL |
10 |JASO P404 35 025 | kD EFHE 0-RING |
11 |NGK DPR7HS Kz SPARK PLUG )
12 [GB/T97.1-6 TH#E 6 WASHER 6 7
13 |F15-07040104 51154 VALVE GUIDE BUSH 4
14 |FLS-07010003 B 14 STOPPER 1/4" )




Fo (F8,F9.8) FHFH

PAGE 18 OF 28

FHfLH: | dEbEE
PARTS NAVE: | CRANKSIIAFT & PISTON

3
3
3
3
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEH |EHGS AKX AR D) %E i
I |F8=05020001 2 CRANK |
2 |P8-05010012 d 8 A 30x45x8 0IL SEAL )
3 (F8-05010009 ) BUSH 4
4 |F8-05020200 EATA M ROD, CONNECTING )
5 |F8-05020101 BE PISTON )
6 |F8-05020105 EEH PIN, PISTON )
7 |F15-07020003 EEHLE CIRCLIP 4
8 [F8-05020102 BEFI PISTON RING [ )
9 |F8-03020103 EERAN PISTON RING I )
10 |F8-05020104 LR BN COMBINATION OIL RING )
11 [F4-04000019 *H% ke )




PAGE 19 OF 28

F6(F8,F9.8) ZHEFM

[==]
[9F]
-
()

Rsrd
]
s | =
==
=H|
I Wn“
| =
/Aln_u (95!
> | E—~
N =]
B | =
Q) (=3

19




F6(F8,F9.8) ZEFM

PAGE 20 OF 28

ERfAR | hBE
PARTS NAME: | CRANKCASE
. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
REH 5445 EAR () AR %5 &
1 [F8-05010001 ik CYLINDER CASE 1
2 |F15-00000006 A 6x12 RNOCK 6x12 )
3 |F4-04000039 AT GER M8x50 BOLT M8x50 8
4 [P8-05010002 BiERg NIPPLE 1
5 |F8-05010003 KEER EXHAUST COVER 1
6 [F8-05010004 KEERE GASKET, EXHAUST COVER 1
7 |6B/T5783H6x25 N N6x2S BOLT N6x25 5
8§ |6B/T97. 16 T4 6 WASHER 6 8
9 [F4-04000036 FHE THERMOSTAT 1
10 |F8-05010006 TEEE THERMOSTAT COVER 1
11 [F8-05010003 HEEEM GASKET, THERVOSTAT COVER 1
12 |GB/T5783-Mbx40 AR N6xd0 BOLT M6x40 )
13 [F15-07010009 it SEAL, ANODE 1
14 |F15-07010011 R £ ANODE COVER 1
15 |F15-07010008 ki ANODE !
16 [GB/T818-M5x12 TR LR N5kl BOLT M5x12 1
17 |GB/197.1-5 FAE S VASHER 5 |
18 |F15-07010012 AL 4 LOCKING PLATE, ANODE |
19 [GB/T5783-M6x20 FAER Mox20 BOLT M6x20 1
20 [F8-05010011 il CRANKCASE |
2 |F8-05000900 YR 14 PLUNGER 1
22 |F8-05000024 G VATER PIPE |
23 |F8-00000200 Ml R 0IL LEVEL GAUGE |
24 |F8-05000800 ik 0IL STRAINER |
25 [F8-03000017 RobE f0SE 1
26 [F8-05000025 % fi00P )
27 [F8-00000004 KA S GASKET, ENGINE BASEMENT 1
28 [F8-00000003 i 2 N33 BOLT M8x35 6
29 [6B/3452. 1-13. 2x1. 8 |RAIEOHE 13.2x1.8 0-RING 1
30 [F8-05010000 LA A CRANKCASE ASSY 1
3 |F15-07010005 FEN STOPPER 1/4" )
3 [F15-07010004 BEL/R STOPPER 1/8" )




F6(F8,F9.8) ZEFM

PAGE 21 OF 28

FaLR | AT
PARTS NAME: | VALVE

—14
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
$BEE | EE4S AR () B4R ED HE 4

1 |P8-05030001 #AI1 VALVE, INTAKE 2

) |F8-05030002 #A0 VALVE, EXBAUST 2

3 [PS2700. 04,03 AT SEAL, VALVE STEM 4

4 |F8-03030004 AlTEE4E SEAL, VALVE SPAING 4

5 | F8-05030005 AT SPRING, VALVE 4

6 |F8-05030006 ATREER RETAINER, VALVE SPRINCRE 4

7 | F8-05030007 1141 % COTTER, VALVE 8

8§ |F8-05030200 BEAE ROCKER ASSY f

9 [F8-05030201 &% ROCKER 4

10 |FL5-07040304 HERE LOCK NOUT 4

11 |F15-07040303 AT SCREW, VALVE ADJUSTING 4

12 |F8-03030009 BEEE SPRING, ROCKER 2

13 |F8-05030015 BB ENE BUSHER, ROCKER SPRING 2

14 [F8-03030010 £EH SHART, ROCKER 1




F6(F8,F9.8) ZHEFMH

PAGE 22 OF 28

R4 H | nitd
PARTS NAME: | CAMSHAFT

SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
LIS 5 A ALY T4 GEX) §8 &t

1 F8-05030008 e CAMSHAFT 1

2 |F8-05030300 Tl RA% 0IL PUMP 1

3o | F8-05030012 NHRAR B 0IL PUMP GASKET 1

4 |GB/T97.1-6 45 6 WASHER 6 3

5 |GB/T3782-M6x35 AR Mox3s BOLT M6x35 3

6 [F8-05030011 M HEH 18x35x7. 8 0IL SEAL 18x35x7.8 |

7 | F8-05030400 Napit A DRIVER PULLEY 1

§ |73, 6-04000006 ThEA% KEY |

9 | 6B/T5783-M6x20 AR N6x20 BOLT M6x20 1

10 |F8-05030014 CL 2% VASHER |

11 |F8-05010014 ErH DRIVER PULLEY |

12 |F8-05010015 ERES 2K BELT GUIDER |

13 |F8-05010016 EREHEE NUT |

14 |F8-05000004 R TIMING BELT 1




F6(F8,F9.8) ZHEFMH

PAGE 23 OF 28

¢ Sl s

MbZ%

PARTS NAME:

FUEL SYSTEM

SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBSHE | L2 FHELH () RELH(EX) g kit
1 |F8-05000013 BRIEE (1) 6105655280 [FUEL HOSE 1
2 |F4-04000030 e 3 (LIP"B", FUEL HOSE 4
3 |F8=05070000 ki R AL FUEL PUMP ASST 1
& [TASO P404-A-24-021  |BSHRORE 0-RING, FUEL PUMP |
5 |oB/T97.1-6 F4H 6 WASHER 6 2
6 |6B/T93-6 BEARE 6 SPRING-WASHER 6 )
T (cB/T5783-M6X30 A MX30 BOLT M6X30 2
8 |Pe-05000014 RS () 010505X180 |FUEL HOSE 1
9 |F4-05000300 Wbtk B A FUBL FILTER ASSY |
10 [cB/T823-4X25 o N A S ATMAXDS SCREW, SMALL PAN HEAD M4X25 | 4
11 [F4=04090003 WHZEE COVER, FUEL PUMP |
12 |F4-04090004 i) TOP DIAPHRAGN 1
13 [F4-040901004 WA 7 SHELL, FUEL PUMP 1
14 [F4-040900014 B VALVE "B" 1
15 |F4-040900024 A VALVE "A" 1
16 [P4-040900034 T IRk LIMITING BLOCK, SEPTUM |
17 [6B/T819. 2-M3K5 TFREVLRATGLS SCREW M3X5 2
18 [F4-04090100 e f 2t DIAPHAGE ASSY 1
19 [cB/T309-3K12 F403K1 ROLLER NEEDLE @3X12 1
20 [F4-04090008 RE2E SPRING, DIAPHRAGH i
2 [F4-04090001 i E Y SEAT, FUBL PUMP |
22 |F4-04090007 EERE SPRING, PLUNGER |
23 |F8-05070001 EE PLUNGER 1
24 |6B/T6170-M4 9 W NUT M4 4




PAGE 24 OF 28

R

STARTER

F6(F8,F9.8) ZHEFMH

¢ Sl s

PARTS NAME:




F6(F8,F9.8) ZEFM

PAGE 25 OF 28

FoMLR: | RHE
PARTS NAME: | STURTER
PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS

! Zh45 EEAH () AR % it

1 [F8-05000003 BB EHREL RUBBER GROMMET A )

2 [F8-05000012 KBS COVER, STRAP 1

3 [F8-05000013 BB RED RUBBER GROMMET B 1

£ [F15-03000029 BB ki E SPRING, TIGHTWIRE 1

$ o [F15-07130106 H B & SPRING, ARRESTER 1

6 |F8-05050000 R BAH STARTER ASSY 1

7 |P8-05050100 BT CASING ASSY, STARTER |

8§ [F8-05050017 KHEHE SEAL, FROTHY RUBBER 1

9 [P4-04130101 i HANDLE, STARTER |

10 [Fa-04130102 T ET COVER, HANDLE 1

11 [6B/T5783-M6X23 7~ fBBAT N6XDS BOLT MgX25 3

12 |B/197.1-6 T4E 6 WASHER 6 3

13 [Fa-04130013 RHRGHE COLLAR |

14 [F13-07130105 o B ARRESTER |

15 |F8-05050002 W Fr WASHER, THRUST 1

16 |F8-05050003 WHEEE SPRING CASE 1

17 [F8-05050004 WhH& VOLUTE SPRING 1

18 |F8-05050018 b (94X1. 62m) START LINE 1

19 [F8-05050005 ot WHEEL, START-UP 1

20 |F8-05050007 ik SPRING, TENSTON )

0 [F8-05050006 ki PAVL, DRIVE 2

20 |F8-05050009 EREE SPRING, PLATE 1

23 [F8-05050008 HHRER PLATE, DRIVE 1

24 [F8=05050010 RS BOLT |

25 |F8-05050200 B gmzas ARRESTER, TIGHTVIRE ASSY 1

26 [cB/T5783-5x8 A AT M58 BOLT M5x$

1T |6B/196-5 A4 S WASHER 5

28 [120-03000002 THEALE NYLON WASHER, SHIFT GEAR




PAGE 26 OF 28

F6(F8,F9.8) ZHEFM

—

[

A

==

=)

=

—

3

2 =
| =
| S
i
= =2
| =
-

| =
| s
> | E—~
“Hn ==
| —
,mAv‘ (=W

15




F6 (P8, F9.8) FM-E | Pack 27 0F 28
FakAf | fEAd
PARTS NAME: | TOP CONLING ASSY
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
S ST 4R (EX) AR % i
1 |F8-06000000 B4 TOP COVLING ASSY 1
2 [F8-06000001 e TOP COWLING l
3 |F15-12000002 17l MARK 2 1
4 |F8-08000007 kT MARK 7 1 F8
F§-08000008 ks MARK § 1 F9.8
F8-08000006 k6 MARK 6 l Ff
5 |oB/T818-M6x16 T LA x 16 SCREW, PAN HEAD Méx16 4
6 [F15-08000004 B POTHOOK !
7 |GB/T97. 16 TH4Eo WASHER 6 4
g |oB/T6170-6 VT el YUT M6 4
g |F4-06000004 Bk UNDERLAY, RUBBER 4
10 [0B/T845-ST4. 8x19 | FHEA K HSHEAT ST4. 8x19 |SCREV, TAPPING ST4. 8x19 4
11 |F8-06000003 MEREEZ COVER, TOP COWLING MUFFLE 1
17 |F8-06000002 ety SEAL |
15 |F15-08000005 R HOOK, LOCKING 1
14 |F15-12000001 il 1 VARK 1 1
15 [F4-08000019 Hlk3 MARK 3 !




F6(F8,F9.8) ZHEFMH

PAGE 28 OF 28

SHALH | Mg (1)
PARTS NAME: | FUEL TANK (120)

SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5B5H |EhRT FHAH (P X) EHEHED 16 Lit

L {FI5-09000000 HELR 0IL TUBE ASSY 1

2 [F8-10000000 mEA% FUEL TANK ASSY 1

3 |RIS-10010000 WL COVER ASSY, FUEL TANK 1

4 |oB/T818-5x18 A L ATSX S SCREW , PAN HEAD H5x18 4

S |op/197.1-5 THES VASHER 5 4

6 [F15-10020000 HETAR OLEOMETER ASSY 1

T [FL5-10000003 e GASKET 1

8 [F15-10000002 T STRAINER 1

9 |F8-10000001 48 AR FUBL TANK 1 (120)




PAGE T OF VIIl

F6(F8,F9.8) ZEFM

EH 4

)

=\

f

é\

Rk B

CYLINDER HEAD ASSY (REPARE KIT)

PARTS NAME:




F6(F8,F9.8) ZEFMH

PAGE 1T OF Vil

Fa R | ARKAR B
PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)
. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
ReE [5ags EEAR () AR D) 4 it
1 {F8-05030000 Bh B CYLINDER HEAD ASSY 1
2 |F8-05030100 Al Aaf CYLINDER HEAD SUBASSEMBLY | 1
3 |F8-03030001 FA VALVE, INTAKE )
4 [F8-05030002 #A1T VALVE, EXHAUST )
5 [PS2700. 04. 03 AlTiast SEAL, VALVE STEN 4
6 |Fe-05030004 ATEE4E SEAL, VALVE SPRING 4
7 [F8-05030005 WlES SPRING, VALVE 4
8 [F8-05030006 eI RETATNER, VALVE SPRINGRE 4
9 [F8-05030007 A4k COTTER, VALVE g
10 |F8-05030200 BEA ROCKER ASSY 4
11 |F8-05030201 &g ROCKER 4
12 |F15-07040304 YRR LOCK NUT 4
13 |F15-07040303 AT SCREW, VALVE ADJUSTING I
14 |F8-05030009 LEHE SPRING, ROCKER )
15 [PF8-05030015 HEELLE BUSHER, ROCKER SPRING )
16 |F8-005030010 AEH SHAFT, ROCKER 1
17 |F8-05030011 P A 18x35x7.8 0IL SEAL 18x3547. 8 1
18 [T3.6-04000006 ThERE KEY 1
19 |F8-05030008 M4 CAMSHAFT 1
20 [F8-05030012 HBEAR T OIL PP GASKET |
0 |F8-05030300 MRk 0IL PUNP i
22 [GB/T97.1-6 T4 6 VASHER 6 3
23 |GB/T5782-M6x35 7~ R Mox3s BOLT Mbx35 3




PAGE Il OF VII

KAtk R A
ENGINE ASSY

F6(F8,F9.8) ZEFM

¢ Sl s

PARTS NAME:




F6(F8,F9.8) ZEFM

PAGE IV OF VIl

EHEAH | KL AR
PARTS NAME: | ENGINE ASSY
. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
REH 5445 EAR () AR %5 &
1 [F8-05010001 ik CYLINDER CASE |
2 |F15-00000006 T4 6x12 KNOCK 6x12 )
3 |F4-04000039 AT GER M8xS0 BOLT M8x30 8
4 [P8-05010002 BiERg NIPPLE 1
5 |F8-05010003 KEER EXHAUST COVER 1
6 [F8-05010004 KEZHEHE GASKET, EXHAUST COVER 1
T [CB/T5783-Mox2S AR Nox2S BOLT M6x25 5
§  |6B/T97. 16 T4 6 WASHER 6 8
9 |F4-04000036 THE THERNOSTAT |
10 |F8-05010006 TEEE THERMOSTAT COVER |
11 [F8-05010005 HREEH GASKET, THERMOSTAT COVER 1
12 [6B/T5783-M6x40 F AR Moxd0 BOLT N6x40 )
13 |F15-07010009 it SEAL, ANODE 1
14 [F15-07010011 R £ ANODE COVER i
15 |F15-07010008 ki ANODE !
16 [GB/T818-M5x12 TR LR N5kl BOLT M5x12 |
17 |GB/197.1-5 FAE S VASHER 3 |
18 |F15-07010012 AL 4 LOCKING PLATE, ANODE |
19 |GB/T3783-M6x20 AR Mox20 BOLT M6x20 )
20 [F8-05010011 il CRANK CASE |
2 |F8-05000900 YR 14 PLUNGER |
20 [F8-05000024 G fl0SE |
23 |F8-00000200 Ml R 0IL LEVEL GAUGE |
24 |F8-05000800 RRBAH 0IL STRAINER |
25 [F8-03000017 R H0SE 1
26 [F8-05000025 % 00 )
27 [FL5-07010005 HELY STOPPER 1/4" )
28 [F15-07010004 BEL/S STOPPER 1/8" )
29 |0B/3452.1-13. 2518 |RAEOBE 13.2x1.8 0-RING 6
30 [F8-05020001 ik (RANK 1
3 |F8-05010012 ddiist 30xd5x8 0IL SEAL !
3 |F8-05010009 BE BUSH 4
33 |F8-05020200 ERAE ROD, CONNECTING )
34 [F8-057020101 HE PISTON )
35 [F8-05020105 EEH PIN, PISTON )
36 |F15-07020005 EEHHE CIRCLIP 4
37 [F8-05020102 EEH PISTON RING 1 )
38 |F8-05020103 ES PISTON RING 11 ]
39 |F8-05020104 il 31 COMBINATTON OIL RING )
40 {F8-05000000 K&K ENGINE ASSY 1
4 |F8-05010000 MEAEA % CRANKCASE ASSY I




PAGE V' OF VI

F6(F8,F9.8) ZEFM

—
—
—
=
£x3
==
—=

==
= =

=/ T

=

| =
—
=)
IN
/=
=
| =
-
| =

i IR

> | E—~

N =]

| =

gl =N

HUQ@

!

i)




F6(FS, F9.8) EfEFit PAGE VI OF I

FHEAT  RET (BEH)

PARTS NAME:  |APPENDIX 1 (REPARE KIT)

PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
! EiH455 EEAH () ARG % it
1 |F8-F8=02000002 BB 412, 1x28xS 0IL SEAL,DRIVE SHAFT 1
2 |F15-04000003 o 4 E GASKET |
3 [F8-02000004 HAERE GASKET, EXHAUST OUTER COVER | 1
4 |F8-02000007 KE LEHE UPPER SEAL, WATER PIPE 1
5 [F4-03000024 5 Y GASKET 3
6 [F8-04040002 ATREWE 0-RING 1
7 [F8-04040004 ¥ 3 B 15 108K10 0IL SEAL |
8 [F8-04000005 K5 H WASHER 1
9 [F8-04000013 KEFHE SEAL 1
10 [F8-04000101 KRB 1. 1024K8 0IL SEAL 1
11 P2 6-03000009 0% HE 0-RING |
12 [F8-04000006 PR T S GASKET |
13 [F8-04000008 SR 2 GASKET 1
14 [F8-04000200 KES TNPELLER |
15 [F8-04000010 KENE INNER SHELL, WATER PUMP 1
16 [F8-04000007 MR OUTER PLATE 1
17 |F8-02000008 KETEHE LOVER SBAL, VATER PIPE |




PAGE VI OF VI

F6(F8,F9.8) ZEFM

¢ Sl s

e ()

APPENDIX T (REPARE KIT)

PARTS NAME:




F6(FS,F9.8) ZIEEH

FHELR |RED (4E4E)
PARTS NAME: [ APPENDIX II (REPARE KIT)
SN. PART YO. DESCRIPTION DESCRIPTION 1Y REMARKS
AE5E |54 BEA5 () 4K G %3 i
1 |F15-07000017 3 A GASKET, CARBUERTOR )
2 [F8-05000009 HE A F GASKET, MANIFOLD 1
3o |6B/T3452.1-35, 5518 0B 35.5K1.8 0-RING 35. 8XL. 8 1
4 |F8=05000100 Ahra CYLINDER HEAD GASKET 1
$ o [R8-05030011 TR 1813517, 8 0IL SEAL 18X3547. 8 1
6 |F8=05000002 L ERHE CYLINDER HEAD COVER GASKET [ 1
T |ASO F404-35-025 |k D 2B HE 0-RING 1
8 |Pe-05030012 NBEAEHH O1L PUMP GASKET ]
9 [F8-05010004 T £ 45 H 4 GASKET, EXHAUST COVER |
10 [F8-00000004 B GASKET ENGINE BASEMENT 1
11 |F8-05010012 B4k 30xd5x8 0IL SEAL )
12 [F8-05010005 YRR L 4 GASKET, THERMOSTAT 1
13 [F15-07010009 WHEHE ANODE GASKET 1
14 [F15-07010008 i ANODE i
15 |6B/T3450.1-13. 2x1. 8 [&3 RO B 13, 2x1. 8 0-RING 13.2x1.8 |

PAGE VIl OF Vi




